Walker Mower Online Parts Lookup

Model Decks Illustrated Parts Manual

DSD62 Deck Assembly (P/N 8910)

Other model Decks manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
18789-5Pulley Guard
28786-15Footrest Assembly (Includes Item # 18)
38754-3Edge Molding
48785 (now 8785-10)62 SD Cover Plate
58245Idler Pulley (6")
68240Blade Drive Pulley (4-1/2)
78762Dampening Spring (Gas)
8514610mm Ball Stud
98373-3Idler Arm (2-Hole)
105830Grease Fitting
118374 (now 8374-10)Idler Arm Guide
127201 (now 7201-3)Fiberglide Bearing
137201 (now 7201-3)Inner Race (1-1/2)
145841Retainer Washer (3/8 x 1-1/4)
158731Blade Drive Belt, (23VX1180)
166240-2Drive Pulley (4-1/2 / 3V)
178787Deck Cover Knob
188786-10Rubber Mat (6 x 10-1/2)
196206 (now 6206-1)Pressure Relief Valve
208745 (now 8745-25)Dolly Wheel/PTO Guard Assembly
218285-2U-Joint Shaft Assy, T-Scope
225830-3Grease Fitting (45 Degree)
235103-4Pivot Bushing (3/8 ID)
245747-1 (now 8735-10)Rubber Bumper (Self-Adhesive Mount)
258745-14Retract Lever
265850-1 (now 5850-3)Handle Grip
278745-12Actuator Link
288745-13Dolly Wheel Mount
296715Roller Wheel (3-7/8)
308745-15Axle Spacer Tube
315229Extension Spring (1/2 x 2-1/4)
328745-20Mount Bracket
338745-40PTO Cover Plate
348051-11Right Angle Gearbox (Includes Item # 19) 1
358790Rubber Cushion Strip
368727Washer Shim (13/16 x 1/4)
378775Hitch Pin (#219)
385747-1 (now 8735-10)Rubber Mat (5 x 6)
398720-30Anti-Scalp Wheel Mount
408745-30Axle Spacer Tube
416715-1Roller Wheel (5")
438910-1062 SD Deck Housing
448792-10Baffle, DSD62
458052 (now 8052-2)Blade Spindle
465705-3Blade, 22" (RH Rotation)
5705-1362 SD Blade Set
478728Machine Bushing (1/2 x 1-1/2)
488910-5Tie-Down Strap
49870752/62 SD Skid Bar
50870952/62 SD Discharge Shield
515052-31.375 x .750 x .187 Washer
528670-10Tilt-Up Hook
F0041/4-20 Keps Nut
F0095/16-18 Whiz Locknut
F0123/8-16 Keps Nut
F0133/8-16 Whiz Locknut
F0143/8-16 ESNA Nut
F0205/16-18 ESNA Nut
F02310-24 ESNA Nut
F0291/4-20 x 1/2 Hex Bolt
F0321/4-20 x 3/4 Hex Bolt
F0345/16-18 x 3/4 Hex Bolt
F0383/8-16 x 1 Hex Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F0403/8-16 x 1-1/2 Hex Bolt
F0413/8-16 x 1-3/4 Hex Bolt
F0463/8-16 x 3-1/2 Hex Bolt
F0513/8 SAE Washer
F0525/16 External Star Lock Washer
F0593/8 Wave Spring Washer
F0681/8 x 1 Cotter Pin
F0763/8-16 x 5/8 SQH Set Screw
F1083/8-16 x 2 Hex Bolt
F1145/16-18 x 5/8 SQH Set Screw
F134AN960816L Washer
F1685/16 Split Lock Washer
F206#2 x 3/16 Drive Pin
F2265/16-18 x 7/8 Hex Bolt
F241.375 x .875 x .10 Washer
F2461/4-20 x 1/2 PTHMS
F25210-24 x 3/4 PFHMS
F2651/2-20 x 1-1/2 Hex Bolt
F2765/8-11 Jam Nut
F2773/16 x 5/8 Woodruff Key (#605)
F3395/16-18 x 3/4 Self-Tapping Bolt
F3545/16 Knurled Thread Insert
F3553/8-16 x 4 Hex Bolt
F3561/4-20 x 5/8 PTHMS, SS
F458Washer 1-1/4 x 5/8 x 3/16